

# 鋼材検査証明書

## INSPECTION CERTIFICATE

東京製鉄株式会社

TOKYO STEEL MFG. CO., LTD.

本社 〒100-0013 東京都千代田区椿町3丁目7番1号 電話 03-6364-1000  
 Head Office: 3-7-1, Kojimachi, Chiyoda-ku Tokyo 100-0013 Japan

注文者  
Singapore

特約店  
Customer

品名  
HOT ROLLED STEEL SHEET IN COILS

規格  
SAE1008 MODIFIED

受注番号  
Contract No. 189-01-011

発行日  
Date of Issue AUGUST.15.2020

需要家  
Customer

工事業名  
Project Name

送り状番号  
Invoice No. E-900591

検印番  
Quality No. 575815

寸法 Size (MM)	数量 Quantity		Coil No.	鋼番 Charge No.	引張試験 Tensile Test			衝撃試験 Impact Test			厚さ方向延伸率 Through-Thickness Characteristics			備 考 Remark		
	枚数 Pieces	重量 Weight (kg)			引張強さ Tensile (N/mm <sup>2</sup> )	伸び Elongation (%)	断面収縮率 Reduction of Area (%)	夏 Summer	冬 Winter	夏 Summer	冬 Winter	夏 Summer	冬 Winter		Ave	
1.91X1,219XC01L	1	21180	AA7260501	AC2462	283	394	39	1	2	3	Ave	1	2	3	Ave	
1.91X1,219XC01L	1	21180	AA8050241	AC2455	301	396	38	1	2	3	Ave	1	2	3	Ave	
1.91X1,219XC01L	1	21180	AA8060121	AC2462	290	389	40	1	2	3	Ave	1	2	3	Ave	
1.91X1,219XC01L	1	21180	AA8070221	AC2468	285	404	38	1	2	3	Ave	1	2	3	Ave	
1.91X1,219XC01L	1	21180	AA8090531	AC2466	297	396	39	1	2	3	Ave	1	2	3	Ave	
1.91X1,219XC01L	1	21190	AA7260301	AC2444	288	407	39	1	2	3	Ave	1	2	3	Ave	
TOTAL UNDER THE CERTIFICATE NO. 6																
PIECES: 6																
WEIGHT: 127090 KG																

※1 引張試験  
Tensile Test  
規格 Standard AISI Z 201 BASTN EPILE CEN/ISO-1-D  
方向 Direction of Sampling 垂直方向 垂直方向  
位置 Location of Sampling H14 15% J  
試験 Specimen K10 標準片 Resinyle UTS 標準片  
重量 Weight 標準片 100mm Width 標準片 100mm Width

※2 化学成分  
Chemical Composition (%)  
C Si Mn P S CU NI CR MO B N V NB TI AL  
X100 X100 X100 X100 X100 X1000 X1000

※3 衝撃試験  
Impact Test  
規格 Standard AISI Z 201 BASTN EPILE CEN/ISO-1-D  
位置 Location of Sampling H14 15% J  
試験 Specimen K10 標準片 Resinyle UTS 標準片  
重量 Weight 標準片 100mm Width 標準片 100mm Width

品質保証書  
We hereby certify that above steels have been satisfactorily tested in accordance with the specification.  
\*1 : X10000

検査工場  
TAKAHARA PLANT : 2-1-3, Shinshinara, Tahara-city,  
Aichi pref. 441-3426, Japan

検査員  
Chief Inspector OTSUKA YASUHIRO  
品質管理  
Quality Control Sec. Tahara Plant